
MONTAG MFG.
2022

Serial Numbers 22024 - 22310 (LESS 22133, 22305)

PARTS MANUAL

2218

P003915 - Document - 2218 Montag Mfg. 2022 Parts Manual ς Rev A ς 12/05/2023

Still needs:

Review (R) and (N), remove all 2021.
Add 2022 changes to inside front cover.
Add reversible plenum aid manifold brackets.
Verify manual holder location (and hardware)(any corner).
Ending serial number.
Double check Gen 2 naming.
Copy ECU pages from 2023 book and add after current ECU.
Add serial # range note to current pages.
Update TOC to reflect new ECU and manifold pages
Update page numbers in hydraulic section
Copy reversible plenum bracket pages to 2022 book.
Add Manual Holder (A002722) and Hardware (K002091) manual holder.
Updated to new platform.
!ŘŘ LǎŀŀŎΩǎ ŎƘŀƴƎŜǎ ŀŦǘŜǊ ǊŜǾƛŜǿΦ
Updated Add-on Hydraulic kits



/ƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎ ŀǊŜ ŘŜƴƻǘŜŘ ƛƴ ǘƘƛǎ ŎŀǘŀƭƻƎ ōȅ άψ ψέ ŦƻƭƭƻǿƛƴƎ ǘƘŜ ǇκƴΦ 
When ordering replacement parts, color coded parts need to be ordered w/ 
their corresponding color suffix. The following is a list of color codes:

AA = Black Paint
ZZ  = Gray Poly
ZY  = Yellow Poly
ZX  = White Poly

For example, when ordering a M001018_ _ in black, you would order 
M001018AA at time of ordering. Failure to add the color code may result in 
getting an unpainted part, rather than a painted one.

Major changes for the 2022 model year include:
Å Added Reversible Plenum Option.
Å Added Fan Side Platform Mount Option.
Å Removed Rinse Tank
Å Created RC2000/K002165 Slidegate Option.
Å Removed ECU Mount From Cradle

2022 model year changes are marked in the Part Number column with the 
following designations:
(N) - Non-Retrofittable 2022 change (will not work with previous models)
(R) - Retrofittable 2022 change (will  work with previous model)

List Of Operations Manuals For Gen 2

P003162 Document - Montag Mfg. Gen 2 Operators Manual

P003071 Document - Montag DRC Operation Manual For 02.02.05.00

P002957 Document - Montag DRC QR Guide For 2.02.02.00



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 3
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Table of Contents

Gen 2 2218 2022

A002600 - ASSEMBLIES AND WELDMENTS OVERVIEW......................................................... 06-07
 Front Accessories and Manual Holder........................................................... 08-09
 !ƴŀƭƻƎ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ ό{ǘŀƴŘŀǊŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 10-11
  !ƴŀƭƻƎ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΦ12-13
 5ƛƎƛǘŀƭ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ hǇǘƛƻƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 14-15
   5ƛƎƛǘŀƭ {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊ hǇǘƛƻƴ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΦΦ 16-17
 [ƻŀŘ /Ŝƭƭ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 18-19
  J-.ƭƻŎƪ ŀƴŘ {ŎŀƭŜ L{h 9/¦ΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦ20-21
 Manifold ς Hydraulic Sub-!ǎǎŜƳōƭȅ ŀƴŘ !ƛǊ DŀǳƎŜΦΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 22-23
  Manifold ς DŜƴ н IȅŘǊŀǳƭƛŎ /ƻƴǘǊƻƭ όtлломолύΦΧΧΧΧΧΧΦΦΦ 24-25
  Manifold ς DŜƴ н IȅŘǊŀǳƭƛŎ /ƻƴǘǊƻƭ όtллолпуύΦΧΧΧΧΧΧΦΦΦ 26-27
 Cŀƴ ŀƴŘ tƭŜƴǳƳ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 28-29
  Cŀƴ κ ¢ǊŀƴǎƛǘƛƻƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 30-31
  Cŀƴ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 32-33
  !ƛǊ  /ƘŀƳōŜǊ κ tƭŜƴǳƳ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦ 34-35
  wŜŀǊ tƭŜƴǳƳ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 36-37
 !ƛǊ IƻǎŜ aŀƴƛŦƻƭŘǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 38-39
  Upper And Lower Air Hose Manifold Sub-!ǎǎŜƳōƭƛŜǎΧΧΦΦΦΦΦ 40-41
  wŜǾŜǊǎƛōƭŜ tƭŜƴǳƳ !ƛǊ IƻǎŜ aŀƴƛŦƻƭŘǎΧΧΧΧΧΧΧΧΧΧΧΧΦ 42-43

TANKS AND TROUGHS
 CǊƻƴǘ tƭŀǘŦƻǊƳ {ǘƻǇ wŀƛƭΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 44-45
 [ƛŘǎ ŀƴŘ ¦ǇǇŜǊ ¢ŀƴƪ !ǊŜŀΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 46-47
  Tank Lids - ¢ƻǇ ŀƴŘ .ƻǘǘƻƳΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 48-49
  LƴǎƛŘŜ ¢ŀƴƪ κ [ŀŘŘŜǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 50-51
 пΦр ¢ƻƴ tƻƭȅ ¢ŀƴƪΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΦΦ 52-53
 Tank Assembly ς ¢ǊƻǳƎƘκ¢ŀƴƪ ό¢ŀƴƪ мύΧΦΦΦΦΦΧΧΦΦΧΧΧΧΧΧΧΧΧΧΦΦΧΧΧΦΧΦ 54-55
  Trough ς {ƘƛŜƭŘ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦ 56-57
  Trough ς Non-/ȅƭƛƴŘŜǊ 9ƴŘ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ58-59
  Trough ς IŀƴƎŜǊ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ мύΧΦΧΧΧΧΧΧΧΧΧΧΧΦ 60-61
  Trough ς {ƭƛŘŜ DŀǘŜ !ƴŘ ¢ǊƻǳƎƘ {ǳǇǇƻǊǘ ό¢ŀƴƪ мύΧΧΧΧΧΧ 62-63
  Tank Assembly ς ¢ǊƻǳƎƘκ¢ŀƴƪ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΦΦΧΧΧΧΧΧΧΧ 64-65
  Trough ς {ƘƛŜƭŘ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦ 66-67
  Trough ς Non-/ȅƭƛƴŘŜǊ 9ƴŘ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ68-69
  Trough ς IŀƴƎŜǊ ŀƴŘ .ǊŀŎƪŜǘ ό¢ŀƴƪ нύΧΦΧΧΧΧΧΧΧΧΧΧΧΦ 70-71
  Trough ς {ƭƛŘŜ DŀǘŜ !ƴŘ ¢ǊƻǳƎƘ {ǳǇǇƻǊǘ ό¢ŀƴƪ нύΧΧΧΧΧΧ 72-73



Gen 2 2218 2022

REV. A 12/05/20234 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Table of Contents (continued)

PLATFORMS
 Left Mount Platform ς wŀƛƭƛƴƎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 74-75
 Left Mount Platform ς 5ŜŎƪ aƻǳƴǘƛƴƎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 76-77 

Right Mount Platform ς wŀƛƭƛƴƎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΦ 78-79 
Right Mount Platform ς 5ŜŎƪ aƻǳƴǘƛƴƎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΧΧΧΦ 80-81

 Deck ς tƭŀǘŦƻǊƳΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦ 82-83
 {a± {ƛƎƴΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ84-85
 с ¢ƻƴ 5ŜŎƪ [ŀŘŘŜǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 86-87
 ф ¢ƻƴ 5ŜŎƪ [ŀŘŘŜǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 86-87

ROW KITS OVERVIEW
 wƻǿ Yƛǘǎ ŀƴŘ /ƻƳǇƻƴŜƴǘǎΧΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 88-89
  Cartridges, Air Chambers, and Gear Boxes
   Cartridge ς [ƻƴƎΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 90-91
   Cartridge ς {ƘƻǊǘΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 92-93
   !ǳƎŜǊǎΣ [ƻƴƎ ŀƴŘ {ƘƻǊǘΧΧΧΦΧΧΧΧΧΧΧΧΧ 94-95
   Cartridge ς .ƭŀƴƪΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 96-97
   Air Chamber ς .ƭŀƴƪΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦΦΦ 96-97
   !ƛǊ /ƘŀƳōŜǊ !ǎǎŜƳōƭȅΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 98-99
   DŜŀǊ .ƻȄ !ǎǎŜƳōƭȅΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 100-101

HYDRAULIC SECTION KITS
 Complete Section and Add-hƴ YƛǘǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦмло
 1 Section IƻǎŜǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦΦΦΦΦΦΦ 104-105
  IȅŘǊŀǳƭƛŎ .ƭƻŎƪΣ CǊƻƴǘ !ƴŘ wŜŀǊΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦΦΦΦΦΦ106-107
  {ƭƛŘŜ DŀǘŜ /ȅƭƛƴŘŜǊǎ ŀƴŘ 5ǊƛǾŜ aƻǘƻǊǎΧΧΧΧΧΧΧΧΧΧΧΧΦ 108-109
  Cŀƴ aƻǘƻǊ !ƴŘ {ǇŜŜŘ {ŜƴǎƻǊΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ110-111
  hƴŜ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎ !ƴŘ /ƻǾŜǊǎΧΧΧΧΧΧΧΧΧΧΧΧΧΦ112-113
 2 Section IƻǎŜǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΦΦ 114-115
  {ǇŜŜŘ {ŜƴǎƻǊǎ ŀƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΦΦ116-117
  {ǇŜŜŘ {ŜƴǎƻǊǎ ŀƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΦΦ118-119
   Motor - Hyd. 4.5 CU/IN (CW).........................120-121
   Motor - Hyd. 4.5 CU/IN (CCW).......................122-123
  /ȅƭƛƴŘŜǊǎΣ CǊƻƴǘ ¢ŜŜΣ !ƴŘ ¢ǿƻ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎΧΦΧΧΧΦΦ 124-125
 3 Section IƻǎŜǎ όCŀƴ 9ƴŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 126-127
  Hoses (Non-Cŀƴ 9ƴŘύΧΧΧΧΧΧΦΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 128-129
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 130-131
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 132-133
  /ŜƴǘŜǊ ¢ŜŜǎ ŀƴŘ ¢ƘǊŜŜ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎΧΦΦΧΧΧΧΧΦΦΦΦΦΦΦΦ134-135
  



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 5
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Table of Contents (continued)

HYDRAULIC SECTION KITS (CONTINUED)

 4 Section IƻǎŜǎ όCŀƴ 9ƴŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΦ136-137
  Hoses (Non-Cŀƴ 9ƴŘύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 138-139
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ нύΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 140-141
  Non-Cŀƴ 9ƴŘ 5ǊƛǾŜ aƻǘƻǊǎ ό¢ŀƴƪ мύΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 142-143
  CƻǳǊ {ŜŎǘƛƻƴ 5ǊƛǾŜ {ƘŀŦǘǎΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΧΦΦ 144-145

ELECTRICAL ACCESSORIES
 aƻƴǘŀƎ 5Ǌȅ wŀǘŜ /ƻƴǘǊƻƭƭŜǊ IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΧΧΧΦΧΧΧΦ 146-147
 9/¦ ŀƴŘ 9ƴŎƭƻǎǳǊŜΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 148-149
 9/¦ ŀƴŘ 9ƴŎƭƻǎǳǊŜ όIƛƴƎŜŘ 5ƻƻǊύΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 150-151
 [ƻŀŘ /Ŝƭƭ ŀƴŘ {ŜŎǘƛƻƴ /ƻƴǘǊƻƭ aƻǘƻǊ /ƻƴƴŜŎǘƛƻƴǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ 152-153
 W5 w/нллл DŜƴ н {ƭƛŘŜ DŀǘŜ ¦ǇƎǊŀŘŜΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 154-155
 aƻƴǘŀƎ I/ tƻǿŜǊ IŀǊƴŜǎǎΦΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΦΦмрс-157
 DICKEY-ƧƻƘƴ IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΧΦΦ 158-159
 Field-Lv IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦΧΧΧΧΧΦΦ 160-161
 WƻƘƴ 5ŜŜǊŜ IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦ 162-163
 /LI мнлл IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 164-165
 /LI нмлл IŀǊƴŜǎǎΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 166-167
  tƭŀƴǘŜǊ ǘƻ L../ L{h aƻǳƴǘΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ168-169

MISCELLANEOUS
 aƛǎŎŜƭƭŀƴŜƻǳǎ /ƻƳǇƻƴŜƴǘǎ YƛǘΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΦ170-171
 9/¦ 5ƛŀƎƴƻǎǘƛŎ L{h.¦{ 5ƻǿƴƭƻŀŘΧΧΧΧΧΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΦΦΦ 170-171

DECALS
 5ŜŎŀƭ tƭŀŎŜƳŜƴǘ ΧΧΧΧΦΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧΧ 172-177



Gen 2 2218 2022

REV. A 12/05/20236 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Assemblies And Weldments Overview



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 7
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Assemblies And Weldments Overview

Item 
No.

Qty Part Number Description

(R) A002600_ _ Gen 2 - 2218 2022 Base Unit

1 1 A002136_ _ Rail- Front Platform Stop W/ Toe Kick

2 1 A002205_ _ Manifold - Hydraulic Sub-Assembly 2218

3 1 A002206 Manifold - Lower Air Hose Sub-Assembly

4 1 A002207 Manifold - Upper Air Hose Sub-Assembly

5 1 P002279 Node - Scale Link 2 140 Digi-Star ISO

6 1 A002237_ _ Gauge - Dwyer Air No Logo Gen 2 Sub-Assembly

7 1 A002409_ _ Assembly - 8" Fan/Plenum Transition (5°)

8 2 A002493 Lids - Poly Tank Sub-Assembly Gen 2 w/ Flange

9 2 A002506_ _ Cylinder - Slidegate Sub-Assembly (Rear Sensor)

10 1 A002510_ _ Tank Assembly - Gen 2 2218 Tank/Trough (RH) Black

11 1 A002514_ _ Tank Assembly - Gen 2 2218 Tank/Trough (LH) Black

12 1 (R) A002581 Plenum - Air Sub-Assembly 2218 (Reversible)

13 1 (R) K002552 Kit - Montag Gen 2 2218 Dry Rate Controller (2021+)

14 2 P002732 Block - DT 6 Pin, 7 Port Junction

15 2 W002359 Ladder - Poly Tank Gen 2 Inside

16 4 W002368 Bracket - Inside Tank Ladder Hold Gen 2-D

17 4 W002540 Screen - Gen 2 Tank (3/4" C/C)

2 W002370 Screen - Gen 2 Tank (1/2" C/C)

18 1 (R) W002835_  _ Cradle - Gen 2 2218 (MY 2022)



Gen 2 2218 2022

REV. A 12/05/20238 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Front Accessories and Manual Holder



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 9
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Front Accessories and Manual Holder

Item 
No.

Qty Part Number Description

1 1 A002205_ _ Manifold - Hydraulic Sub-Assembly 2218

2 1 A002206 Manifold - Lower Air Hose Sub-Assembly

3 1 A002207 Manifold - Upper Air Hose Sub-Assembly

4 1 P002279 Node - Scale Link 2 140 Digi-Star ISO

5 1 A002237_ _ Gauge - Dwyer Air No Logo Gen 2 Sub-Assembly

6 1 A002409_ _ Assembly - 8" Fan/Plenum Transition (5°)

7 2 (R) A002506_ _ Cylinder - Slidegate Sub-Assembly (Rear Sensor)

8 1 (R) K002552 Kit - Montag Gen 2 2218 Dry Rate Controller (2021+)

9 2 P002732 Block - DT 6 Pin, 7 Port Junction

10 1 (R) W002835_ _ Cradle - Gen 2 2218 (MY 2022)

Item 
No.

Qty Part Number Description

1 1 P000317 Holder - Instruction Manual

2 2 P000326 Bolt - 5/16-18 x 1.25 x 0.875 Hex (GR 5 M/S FA)

3 2 P002217 Nut - 5/16-18 Flange Nylon Lock (GR 5 M/S FA)

(*) Included in K002091 - Kit - Instruction Manual Holder Mount Hardware



Gen 2 2218 2022

REV. A 12/05/202310 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Analog Slide Gate Cylinder (Standard)



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 11
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Analog Slide Gate Cylinder (Standard)

Item 
No.

Qty. Part Number Description

1 2 (R) A002506_ _Cylinder - Slidegate Sub-Assembly (Rear Sensor)

2 8 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) * Ϟ

3 8 P002712 Bolt - 3/8-16 x 1.75 x 1 Hex (F593 304 S/S FB) * Ϟ

(*) Included in K002148 - Kit ς Slide Gate Cylinder Mount Hardware (Outside) 
and

όϞύ Yллннсп - Kit - Inside Slidegate Control Mount Hardware (A-2208,2218)



Gen 2 2218 2022

REV. A 12/05/202312 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Analog Slide Gate Cylinder Assembly (Standard)



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 13
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Analog Slide Gate Cylinder Assembly (Standard)

Item 
No.

Qty Part Number Description

(R) A002506_ _Cylinder - Slidegate Sub-Assembly (Rear Sensor) 

1 1 M002403 Plate - Slide Gate Cylinder Gasket Seal Backing

2 1 M003076 Plate - Slidegate Cylinder Drain Spacer

3 1 P002148 Gasket - Slide Gate Cylinder Tank Seal

4 1 P002963 Cylinder - 3" B x 2.38" S x 1.25" R (Analog Sensor)

5 1 P002965 Sensor - Rota 60mm Stroke Transducer, 4-Pin M12 (LA 4755 02)



Gen 2 2218 2022

REV. A 12/05/202314 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Digital Slide Gate Cylinder Option



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 15
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Digital Slide Gate Cylinder Option

Item 
No.

Qty. Part Number Description

1 2 A002101_ _ Mount - Slide Gate Cylinder Extension *

2 8 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) Ϟ ϟ

3 8 P002430 Bolt - 3/8-16 x 1.5 x 1 Hex (F593 304 S/S FB) Ϟ ϟ

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнлрп - Kit ς Slide Gate Cylinder Mount Hardware (Outside) 
and

όϟύ Yллнлрр - Kit - Misc. Inside Tank Hardware

(*) Requires K002260 - Kit - Gen 2 Slidegate Remote Control Add-On



Gen 2 2218 2022

REV. A 12/05/202316 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Digital Slide Gate Cylinder Option Assembly



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 17
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Digital Slide Gate Cylinder Option Assembly

Item 
No.

Qty Part Number Description

A002506_ _ Cylinder - Slidegate Sub-Assembly (Rear Sensor)

1 1 M002403 Plate - Slide Gate Cylinder Gasket Seal Backing

2 1 M003076 Plate - Slidegate Cylinder Drain Spacer

3 1 P002148 Gasket - Slide Gate Cylinder Tank Seal

4 1 P002963 Cylinder - 3" B x 2.38" S x 1.25" R (Analog Sensor)

5 1 P002965 Sensor - Rota 60mm Stroke Transducer, 4-Pin M12 (LA 4755 02)

Item 
No.

Qty. Part Number Description

A002101_ _ Mount - Slide Gate Cylinder Extension

1 1 A002167 Housing - Slide Gate Cylinder Sensor

2 1 M002374 Pin - Slide Gate Cylinder Clevis

3 1 M002403 Plate - Slide Gate Cylinder Gasket Seal Backing

4 4 P000057 Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA)

5 1 P000189 Decal - Pinching Danger

6 4 P000943 Bolt - 3/8-16 x 1.5 x 1 Hex (GR 5 M/S FA)

7 1 P002114_ _ Cylinder - 3" B x 2.25" S x 1.25" R

8 4 P002139 Screw - 10-24 SS Round Head Machine Screw 5/8" long

9 4 P002140 Lock Washer - SS #10 External Tooth

10 1 P002142 Magnet - Slide Gate Position Sensor

11 1 P002148 Gasket - Slide Gate Cylinder Tank Seal

12 1 P002215 Retainer - 3/8" E-Clip

13 1 W002330_ _ Mount - Slide Gate Extension Main Body

14 1 W002332 Shaft - Slide Gate Extension Attachment



Gen 2 2218 2022

REV. A 12/05/202318 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Load Cell Area



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 19
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Load Cell Area

(*) Included in K002154 - Kit - Load Cell (10K) (Scale-Tec) Hardware Gen 2

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнмро - Kit - Base DT 6 Pin Load Cell

Item 
No.

Qty. Part Number Description

1 1 A00_ _ _ _ _ _ Tank Assembly - Gen 2 Tank/Trough

2 16 P000047 Bolt - 3/4-10 x 3 x 1.75 Hex (GR 5 M/S FA) *

3 8 P000055 Bolt - 3/4-16 x 2.5 x 1.75 Hex (GR 5 M/S FA) *

4 16 P000061 Nut - 3/4-10 Hex Metal Lock (GR 5 M/S FA) *

5 24 P000766 Washer - 3/4" SAE Flat (1.469" OD) (GR 5 M/S FA) *

6 8 P002146 Washer - 3/4" Spherical Self Aligning *

7 8 P002739 Scale - [ƻŀŘ /Ŝƭƭ όмлYύ ǿκ5¢ с tƛƴ όмпΩύ Ϟ



Gen 2 2218 2022

REV. A 12/05/202320 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

J-Block

Scale ISO ECU
(NODE ATTACHES TO MDRC COVER WITH ADHESIVE BACKING)



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 21
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

J-Block

(*) Included in K002153 - Kit - Base DT 6 Pin Load Cell

Scale ISO ECU

Item 
No.

Qty Part Number Description

1 2 P000937 Screw - #10-24 x 0.75 Machine Pan Head Phillips (18-8 S/S FB)

2 2 P000938 Nut - #10-24 Hex Nylon Lock (18-8 S/S FB)

3 1 P002732 Block - DT 6 Pin, 7 Port Junction *

Item 
No.

Qty Part Number Description

1 1 P002279 Node - Scale Link 2 140 Digi-Star ISO

2 1 (R) K002552 Kit - Montag Gen 2 2218 Dry Rate Controller (2021+)



Gen 2 2218 2022

REV. A 12/05/202322 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Manifold - Hydraulic Sub-Assembly and Air Gauge



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 23
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item 
No.

Qty. Part Number Description

A002205_ _ Manifold - Hydraulic Sub-Assembly Gen 2

A002237_ _ Gauge - Dwyer Air No Logo Gen 2 Sub-Assembly

1 2 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) *

2 3 P000504 Bolt - 3/8-16 x 1 x 1 Carriage (GR 5 M/S FA) *

3 2 P000619 Bolt - 3/8-16 x 5 x 1 Socket Head (F593 316 S/S FB) *

4 3 P002205 Nut - 3/8-16 Flange Nylon Lock (GR 5 M/S FA) *

5 1 (R) P003130 Manifold - Hydraulic Dual Product Control (Less Fan Override) (PS-01564-VVA-01)

6 1 W002385_ _ Bracket - Hydraulic Manifold & ECU Controller

7 1 M003104_ _ Mount - Pressure Gauge Gen 2

8 2 P000318 Bolt - 5/16-18 x 0.75 x 0.75 Hex (GR 5 M/S FA) Ϟ

9 1 P000812 Gauge - Dwyer Air 0-30" WC (No Logo)

10 2 P002217 Nut - 5/16-18 Flange Nylon Lock (GR 5 M/S FA)  Ϟ

Manifold - Hydraulic Sub-Assembly and Air Gauge

(*) Included in K002038 - Kit - Hydraulic Manifold Hardware Gen 2 

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнлфм - Kit - Instruction Manual Holder Mount Hardware



Gen 2 2218 2022

REV. A 12/05/202324 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Manifold - Hydraulic Dual Product Control (P003130)
(Hydraulic Slide Gate Only)



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 25
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item 
No.

Qty
Part 

Number
Description

1 1 P000359 Valve - Hyd. - #10 Size EP Logic Element, 20 GPM, 80 PSI (EPFR50-S35-0-N-80)

P002570 Kit - SK10-3N-MM Replacement Seal

2 4 P000361 E-Coil - #10, 12 VDC, Deutsch DT04-2P (4303712)

3 2 P000362 Gauge - Hyd. - 3000 PSI #4 O-Ring (7/16"-20)  (For Manifold P-0352)

P002581 O-Ring - #4 Buna (4000-04)

4 2 P000904 Valve - Hyd. - 10 Size Check, 2 Way, 20 GPM, 5PSI CV10-20-0-N-05

P002572 Kit - SK10-2N-T Replacement Seal

5 1 P000905 Valve - Hyd. - 8 Size Check, 2 Way, 8 GPM, 25PSI CV08-20-0-N-25

P002573 Kit - SK08-2N-T Replacement Seal

6 1 P000908 Valve - Hyd. - 10 Size Relief Differential Poppet  30 GPM, 3000PSI RV10-22H-0-N-35/30

P002572 Kit - SK10-2N-T Replacement Seal

7 1 P000909 Valve - Hyd. - 10 Size Relief Differential Poppet 10 GPM, 3000PSI RV10-22H-0N-13/10

P002572 Kit - SK10-2N-T Replacement Seal

8 1 P002506 Valve - Hyd. - 8 Size Check, 2 Way, 20 GPM, 4 PSI CV08-20-0-N-4

P002573 Kit - SK08-2N-T Replacement Seal

9 1 P002507 Valve - Hyd. - Piloted Spool Type Logic Element 40 PSI EP16-S35-N-40

P002574 Kit - SK16-3N-MM Replacement Seal

10 1 P002508 Valve - Hyd. - Flow Regulator, Pressure Compensated 20 GPM FR08-20F-0-N-0.20

P002575 Kit - SK08-2N-8 Replacement Seal

11 2 P002510
Valve - Hyd. - #12 Size Proportional Control, 2-Way, NC, HyPerf w/ Manual Override (PWM) 
(HSPEC12-32AM-0-X-XX)

P002577 Kit - HSK12-3-U Replacement Seal

12 1 P002511 Valve - Hyd. - Solenoid-Type, 5-Way, 3 Position SV10-58C-0-N-00

P002578 Kit - SK10-5N-MMMM Replacement Seal

13 1 P002512 Spacer - Hyd. - #10 E-coil 4539700

14 1 P002514 Valve - Hyd. - Relief, Differential Area Poppet, 2200 PSI RV08-22H-0-N-26/22.00

P002573 Kit - SK08-2N-T Replacement Seal

15 3 P002517 Nut - Coil 7004400

16 1 P003137 Block - Hydraulic Control (PS-01564-VBL-01)

Manifold - Hydraulic Dual Product Control (P003130)
(Hydraulic Slide Gate Only)



Gen 2 2218 2022

REV. A 12/05/202326 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Manifold - Gen 2 Hydraulic Control (P003048 - Older Models)



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 27
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Manifold - Gen 2 Hydraulic Control (P003048 - Older Models)

Item 
No. Qty

Part 
Number Description

1 1 P000359Valve - Hyd. - #10 Size EP Logic Element, 20 GPM, 80 PSI (EPFR50-S35-0-N-80)

P002570 Kit - SK10-3N-MM Replacement Seal

2 4 P000361E-Coil - #10, 12 VDC, Deutsch DT04-2P (4303712)

3 2 P000362Gauge - Hyd. - 3000 PSI #4 O-Ring (7/16"-20)

P002581 O-Ring - #4 Buna (4000-04)

4 2 P000904Valve - Hyd. - 10 Size Check, 2 Way, 20 GPM, 5PSI CV10-20-0-N-05

P002572 Kit - SK10-2N-T Replacement Seal

5 1 P000905Valve - Hyd. - 8 Size Check, 2 Way, 8 GPM, 25PSI CV08-20-0-N-25

P002573 Kit - SK08-2N-T Replacement Seal

6 1 P000908Valve - Hyd. - 10 Size Relief Differential Poppet  30 GPM, 3000PSI RV10-22H-0-N-35/30

P002572 Kit - SK10-2N-T Replacement Seal

7 1 P000909Valve - Hyd. - 10 Size Relief Differential Poppet 10 GPM, 3000PSI RV10-22H-0N-13/10

P002572 Kit - SK10-2N-T Replacement Seal

8 1 P002506Valve - Hyd. - 8 Size Check, 2 Way, 20 GPM, 4 PSI CV08-20-0-N-4

P002573 Kit - SK08-2N-T Replacement Seal

9 1 P002507Valve - Hyd. - Piloted Spool Type Logic Element 40 PSI EP16-S35-N-40

P002574 Kit - SK16-3N-MM Replacement Seal

10 1 P002508Valve - Hyd. - Flow Regulator, Pressure Compensated 20 GPM FR08-20F-0-N-0.20

P002575 Kit - SK08-2N-8 Replacement Seal

11 2 P002510Valve - Hyd. - #12 Size Proportional Control, 2-Way, NC, HyPerf w/ Manual Override 
(PWM) (HSPEC12-30AM-0-X-XX)

P002577 Kit - HSK12-3-U Replacement Seal

12 1 P002511Valve - Hyd. - Solenoid-Type, 5-Way, 3 Position SV10-58C-0-N-00

P002578 Kit - SK10-5N-MMMM Replacement Seal

13 1 P002512Spacer - Hyd. - #10 E-coil 4539700

14 1 P002514Valve - Hyd. - Relief, Differential Area Poppet, 2200 PSI RV08-22H-0-N-26/22.00

P002573 Kit - SK08-2N-T Replacement Seal

15 3 P002517Nut - Coil 7004400

16 1 P003051Fitting - Hyd. Manifold Cavity Plug (#12 2 Way Blocked) (CP12-20-N)

P002571 Kit - SK12-2N-T Replacement Seal



Gen 2 2218 2022

REV. A 12/05/202328 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Fan And Plenum Area



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 29
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Fan And Plenum Area

(*) Included in K002221 - Kit - Plenum Mount Hardware Gen 2 
 

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнлрт - Kit - Fan Mount Hardware Gen 2

Item 
No.

Qty Part Number Description

(R) A002581_ _Plenum - Air Sub-Assembly 2218 (Reversible)

1 1 A002582 Plenum - 18 Row Gen 2 Assembly

2 1 A002409_ _ Assembly - 8" Fan/Plenum Transition (5°)

3 8 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) * Ϟ

4 4 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) Ϟ

5 4 P000111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB) *

6 4 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *



Gen 2 2218 2022

REV. A 12/05/202330 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Fan / Transition Assembly



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 31
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Fan / Transition Assembly

(*) Included in K002152 - Kit - Fan / Transition Hardware Gen 2 (2018+)
 

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнмпл - Kit - Fan Hub Hardware (QD Bushing) (JA)

Item 
No.

Qty Part Number Description

A002409_ _ Assembly - 8" Fan/Plenum Transition (5°)

1 1 A002408 Fan - Crary 8" CCW Flange (51690) (Assembly)

2 2 M002475 Gasket - Fan Transition Seal

3 1 M003086 Trim - Plenum Transition Plate Edge (9")

4 6 P000039 Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA) *

5 6 P000057 Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA) *

6 2 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) *

7 1 P000125 Fitting - Air - оκмсέ IƻǎŜ .ŀǊō Ȅ мκу bt¢

8 1 P000354 Motor - Eaton 16 & 24 Row Fan (74118)

9 2 P000416 Bolt - 3/8-16 x 1.25 x 1 Hex (F593 304 S/S FB) *

10 1 P000833 Bushing - QD Taper Lock JA x .875" Bore x .25" Keyway

11 8 P002697 Bolt - 3/8-16 x 1 x 1 Flange (GR 5 M/S FH)

12 4 P002698 Washer - 3/8" Fender (1.25" OD) (GR 5 M/S FC)

13 3 P002699 Screw - #10-24 x 1 Machine Hex Head  (GR 5 M/S FG) Ϟ

14 3 P002700 Washer - #10 Split Lock (0.334" OD) (GR 5 M/S FG) Ϟ

15 1 P002731 Sensor - Air Pressure 3-Pin (0-3.6 psi) (1/4 NPT)

16 1 W002527_ _ Transition - 8" Fan/Plenum 5° Gen 2

17 1 W002528_ _ Screen - 8" Crary Fan Inlet



Gen 2 2218 2022

REV. A 12/05/202332 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Fan Assembly



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 33
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Fan Assembly

(*) Included in K002025 - Kit - Crary Fan 8" Hardware 
 

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнмст - Kit - Crary 8" Fan Screen And Motor Mount Hardware

Item 
No.

Qty Part Number Description

A002408 Fan - Crary 8" CCW Flange (Assembly)

1 1 P002082 Fan - Crary 8" (17374)

2 1 P002399 Housing - Crary 8" Flange Mount Inlet Side (LH)

3 1 P002400 Housing - Crary 8" Flange Mount Motor Side (RH)

4 1 P002533_ _ Plate - Fan Motor Mount Spacer Crary 6" (24973-12)

5 12 P002695 Bolt - 3/8-16 x 1.25 x 1.25 Hex (GR 5 M/S FC) *

6 12 P002696 Nut - 3/8-16 Flange (GR 5 M/S FC) *

7 8 P002697 Bolt - 3/8-16 x 1 x 1 Flange (GR 5 M/S FH) Ϟ

8 4 P002698 Washer - 3/8" Fender (1.25" OD) (GR 5 M/S FC) Ϟ

9 1 P002716_ _ Plate - Fan Motor Mount Crary 8" (9/16" Offset)



Gen 2 2218 2022

REV. A 12/05/202334 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Air Chambers / Plenum Assembly



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 35
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item No. Qty Part Number Description

1 1 Plenum Tray (Part of A002582)

2 18 A002551 Air Chamber - Gen 2 21XX L/R

3 24 P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB) *

(*) Included in K002059 - Kit - Air Chamber Mounting (Nut)

(*) Included in K002208 - Kit - Gen 2 Reversible Tray Assembly Hardware

Item 
No.

Qty Part Number Description

(N) A002582 Plenum - Gen 2 2218 Assembly (Reversible)

1 1 M000016 Handle - Poly Lid

2 1 M003209 Plate - Plenum Slide End (Reversible Tray)

3 1 M003777 Seal - Plenum Edge Grip 2218 (Reversible)

4 6 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *  Ϟ

5 2 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) *

6 2 P000109 Washer - 5/16" Flat (0.75" OD) (18-8 S/S FB) *

7 4 P000111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB) Ϟ

8 2 P000711 Bolt - 5/16-18 x 1 x 0.875 Hex (F593 304 S/S FB) *

9 2 P002224 Nut - 5/16-18 Flange Nylon Lock (18-8 S/S FB) *

10 4 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) Ϟ

11 1 P002252 Clamp- 1-1/2" Sanitary Fitting

12 1 P002257 Gasket - 1-1/2" Sanitary O-Ring Flange

13 1 P002258 Cap- 1" To 1 1/2" Sanitary Quick Clamp

14 1 (N) P002842 Gasket - Plenum Tray Seal (Reversible Tray)

15 1 (N) W002792 Tray - Plenum Air Chamber Mount 2218 (Reversible)

16 1 (N) W002793 Plenum - Weldment 2218 (Reversible)

Air Chambers / Plenum Assembly



Gen 2 2218 2022

REV. A 12/05/202336 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Rear Plenum Area



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 37
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Rear Plenum Area

(*) Included in K002221 - Kit - Plenum Mount Hardware Gen 2

Item 
No.

Qty Part Number Description

(R) A002581_ _ Plenum - Air Sub-Assembly 2218 (Reversible)

1 1 A002582 Plenum - 18 Row Gen 2 Assembly

2 1 (N) M003779_ _ Bracket - Rear Plenum Mount 2218 (Reversible)

3 1 M003068 Trim - Plenum Rear Mount Bracket

4 4 P000039 Bolt - 3/8-16 x 1 x 1 Hex (GR 5 M/S FA) *

5 2 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *

6 4 P002205 Nut - 3/8-16 Flange Nylon Lock (GR 5 M/S FA) *

7 2 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *



Gen 2 2218 2022

REV. A 12/05/202338 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Air Hose Manifolds



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 39
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Air Hose Manifolds

(*) Included in K002040 - Kit - Air Hose Manifold Hardware Gen 2 (Qty. 2 Per Machine)

Item 
No.

Qty. Part Number Description

1 1 A002206 Manifold - Lower Air Hose Sub-Assembly

2 1 A002207 Manifold - Upper Air Hose Sub-Assembly

3 8 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *

4 8 P000111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB) *

5 8 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *



Gen 2 2218 2022

REV. A 12/05/202340 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Lower Air Hose Manifold Sub-Assembly 

Upper Air Hose Manifold Sub-Assembly



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 41
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Manifold - Upper Air Hose Sub-Assembly

(*) Included in K002040 - Kit - Air Hose Manifold Hardware Gen 2

Manifold - Lower Air Hose Sub-Assembly

(*) Included in K002040 - Kit - Air Hose Manifold Hardware Gen 2

Item 
No.

Qty. Part Number
Description

A002207 Manifold - Upper Air Hose Sub-Assembly

1 4 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *

2 4 P000111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB) *

3 1 P000870 Decal - Front Manifold Label (A-F)

4 4 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *

5 1 W002526 Manifold - Front "Montag" 6 Row Hose Gen 2

Item 
No.

Qty. Part Number Description

A002206 Manifold - Lower Air Hose Sub-Assembly 

1 4 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *

2 4 P000111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB) *

3 4 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *

4 1 P002248 Decal - Back Manifold Row Label (G-R) (Gen 2)

5 1 W002374 Manifold - 12 Hole Hose Single Row



Gen 2 2218 2022

REV. A 12/05/202342 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Reverse Plenum Air Hose Manifolds



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 43
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item 
No.

Qty Part Number Description

(N) K002583 Kit - 2218 Non-Fan End Air Hose Manifolds

1 1 A002674 Manifold - Lower Air Hose Sub-Assembly (Reverse Plenum)

2 1 A002675 Manifold - Upper Air Hose Sub-Assembly

3 8 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *

4 8 P000111 Washer - 3/8" Flat (0.875" OD) (18-8 S/S FB) *

5 4 P002205 Nut - 3/8-16 Flange Nylon Lock (GR 5 M/S FA)

6 8 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *

7 1 W002874 Bracket - Reversible Plenum Upper Air Manifold Mount 2218 (LH)

8 1 W002875 Bracket - Reversible Plenum Upper Air Manifold Mount 2218 (RH)

9 1 P003216 Decal - 2218 Reverse Lower Manifold Row Label (A-L)

10 1 P003217 Decal - 2218 Reverse Upper Manifold Label (M-R)

Reverse Plenum Air Hose Manifolds

(*) Included in K002040 - Kit - Air Hose Manifold Hardware Gen 2 (QTY. 2)



Gen 2 2218 2022

REV. A 12/05/202344 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Front Platform Stop Rail



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 45
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item 
No.

Qty. Part Number Description

A002136_ _ Rail - Front Platform Stop W/Toe Kick

1 1 M002553_ _ Plate- Platform Rail stop

2 2 M002607_ _ Rail- Front Platform Stop

3 4 M002714 Seal - Adhesive Foam 1/4" x 1/2" x 2"

4 10 P000057 Nut - 3/8-16 Hex Nylon Lock (GR 5 M/S FA) *

5 2 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) *

6 2 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) *

7 6 P000418 Bolt - 3/8-16 x 2 x 1 Carriage (GR 5 M/S FA) *

8 4 P000462 Bolt - 3/8-16 x 2.25 x 1 Hex (GR 5 M/S FA) *

9 2 P000752 Washer - 3/8" USS Flat (1" OD) (GR 5 M/S FA) *

10 6 P002225 Nut - 3/8-16 Flange Nylon Lock (18-8 S/S FB) *

11 6 P002242 Bolt - 3/8-16 x 1.5 x 1 Carriage (F593 304 S/S FB) *

12 2 P002256 Strap - 1" X 12.5" Safety

13 2 P002380 Cap - Plastic Insert - 1-1/4 x 16 Gauge

14 1 W002387_ _ Gusset- Front Platform Stop ( RH )

15 1 W002388_ _ Gusset- Front Platform Stop ( LH )

Front Platform Stop Rail

(*) Included in K002047 - Kit - Front Rail Stop Assembly Hardware



Gen 2 2218 2022

REV. A 12/05/202346 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Lids and Upper Tank Area



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 47
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item 
No.

Qty Part Number Description

A002493 Lids - Poly Tank Sub-Assembly Gen 2 w/ Flange

1 1 A002486 Lid - Poly Tank Bottom Gen 2 2218 w/ Flange

2 1 A002487 Lid - Poly Tank Top Gen 2 2218 w/ Flange

3 16 P000107 Washer - 1/4" Flat (0.625" OD) (18-8 S/S FB) *

4 4 P002249 Rivet - 3/16" Large Flange 5/8"-3/4" Grip (18-8 S/S FB) ϟ

5 20 P002291 Nut - 1/4-20 Flange Nylon Lock (18-8 S/S FB) Ϟ

6 6 P002374 Screw - #12-11 x 0.75 Sheet Metal Hex Washer Head Slotted (18-8 S/S FB)

7 20 P002474 Bolt - 1/4-20 x 1.25 x 0.75 Hex (F593 304 S/S FB) *

8 1 W002359 Ladder - Poly Tank Gen 2 Inside

9 2 W002368 Bracket - Inside Tank Ladder Hold Gen 2-D

10 2 W002540 Screen - Gen 2 Tank (3/4" C/C) (4 Total Per Machine)

1 W002370 Screen - Gen 2 Tank (1/2" C/C) (2 Total Per Machine)

11 1 W002390 Bracket - Lid Center Seal Gen 2

12 1 W002392 Bracket - Bar Cam Lock Keeper (Inside)

13 1 W002393 Bracket - Cam Bar Lock Keeper (Outside)

Lids and Upper Tank Area

(*) Included in K002050 - Kit - Lid/Tank Assembly Outside Hardware Gen 2 
 

όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнлрм - Kit - Lid/Tank Assembly Inside Hardware Gen 2,

όϟύ LƴŎƭǳŘŜŘ ƛƴ Yллнмпт - Kit - Misc. Inside Tank Hardware Gen 2

QTY'S SHOWN IN BOM ARE FOR ONE TANK



Gen 2 2218 2022

REV. A 12/05/202348 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Tank Lid - Top

Tank Lid Bottom



Gen 2 2218 2022

tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.

12/05/2023 49
SN: 22024 - 22310 (LESS 22133, 22305)

REV. A

Item 
No.

Qty Part Number Description

A002487 Lid - Poly Tank Top Gen 2 2218 w/ Flange
1 1 M002608 Seal - Poly Lid Gasket Gen 2

2 1 M002804 Handle - Lid Gen 2

3 8 P000093 Bolt - 5/16-18 x 0.75 x 0.75 Hex (F593 304 S/S FB)*

4 2 P000094 Bolt - 5/16-18 x 1 x 1 Carriage (F593 304 S/S FB) Ϟ

5 4 P000097 Bolt - 3/8-16 x 1 x 1 Hex (F593 304 S/S FB) Ϟ

6 10 P000104 Nut - 5/16-18 Hex Nylon Lock (F594 316 S/S FB) * Ϟ

7 4 P000105 Nut - 3/8-16 Hex Nylon Lock (F594 316 S/S FB) Ϟ

8 1 P002224 Nut - 5/16-18 Flange Nylon Lock (18-8 S/S FB) *

9 1 P002267 Bracket - Hasp Bar Lock

10 2 P002269 Bracket - Top Lid Pipe Retainer

11 2 P002270 Bracket - Bottom Pipe Retainer

12 4 P002433 Bumper - SBR Rubber Push-In, 1" x 5/16" x 1/2"

13 1 P002451 Bolt - 5/16-18 x 6 x 0.875 Carriage (F593 304 S/S FB) *

14 1 P002612 Pin - 3/16" x 1-3/8" Lynch (18-8 S/S FB)

15 1 P002828 Lanyard - .063" x 12" S/S Cable (PVC Coated)

16 1 W002391 Lock - Lid Cam Bar

17 2 W003048 Bracket - Tank Lid Hinge Gen 2

18 1 W002688 Lid - Top Poly Tank Gen 2 2218 w/Flange

Tank Lid - Top

(*) Included in K002048 - Kit - Lid Assembly Hardware Gen 2
 όϞύ LƴŎƭǳŘŜŘ ƛƴ Yллнлпф - Kit - Lid Bar Lock Hardware Gen 2

(*) Included in K002048 - Kit - Lid Assembly Hardware Gen 2

Tank Lid Bottom
Item 
No.

Qty. Part Number Description

A002486 Lid - Poly Tank Bottom Gen 2 2218 w/ Flange
1 1 M002608 Seal - Poly Lid Gasket Gen 2

2 1 M002804 Handle - Lid Gen 2

3 8 P000093 Bolt - 5/16-18 x 0.75 x 0.75 Hex (F593 304 S/S FB) *

4 8 P000104 Nut - 5/16-18 Hex Nylon Lock (F594 316 S/S FB) *

5 1 P002224 Nut - 5/16-18 Flange Nylon Lock (18-8 S/S FB) *

6 4 P002433 Bumper - SBR Rubber Push-In, 1" x 5/16" x 1/2"

7 1 P002451 Bolt - 5/16-18 x 6 x 0.875 Carriage (F593 304 S/S FB) *

8 2 W003048 Bracket - Tank Lid Hinge Gen 2

9 1 W002687 Lid - Bottom Poly Tank Gen 2 2218 w/Flange



Gen 2 2218 2022

REV. A 12/05/202350 tκbΩǎ ŦƻƭƭƻǿŜŘ ōȅ άψ ψέ ŀǊŜ ŎƻƭƻǊ ŎƻŘŜŘ ǇŀǊǘǎΦ
Color codes: AA = Black Paint, ZZ = Gray, ZY = Yellow, ZX = White 

See inside front cover for details.
SN:  22024 - 22310 (LESS 22133, 22305)

Inside Tank / Ladder


